T8722B_JE.indd

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "T8722B_JE.indd"

Transcription

1 T-8722B PARTS BOOK 2 TWIN NEEDLE DIRECT DRIVE LOCK STITCHER WITH LARGE HOOK AND THREAD TRIMMER Parts Navigation The latest parts information, refer to the Parts Navigation.

2 BROTHER INDUSTRIES, LTD. T-8722B-40 3: 5:

3 Description of model plate BROTHER INDUSTRIES, LTD. T-8722B-40 3: Medium-weight materials 5: Heavy-weight materials

4 A. 1 B. 3 C. 5 D. 7 E. 9 F H M. 29 N. 31 P. 33 Q. 35 R. 37 S1. 39 S Z1. 49 Z2. 51 Wa. 53 Sp. 54 Ga

5 Notes for using this parts book 1. This book was prepared based on information available in June Parts are subject to changes in design without prior notice. 3. Parts supplied as complete assemblies are circled by a dotted line. CONTENTS A. Machine body... 1 B. Upper shaft mechanism... 3 C. Needle bar rocking mechanism... 5 D. Presser foot mechanism... 7 E. Feed mechanism... 9 F. Quick reverse mechanism Feed shaft mechanism H. Gauge parts Rotary hook mechanism Rotary hook mechanism Lower shaft mechanism Lubrication M. Threading mechanism N. Bobbin winder mechanism P. Thread trimmer mechanism Q. Tension release mechanism R. Thread wiper mechanism S1. Control box and motor mechanism S2. Control box mechanism Quick reverse switch mechanism Power supply equipment mechanism Presser foot lifting solenoid set mechanism (Option parts) Z1. Accessories Z2. Accessories Wa. Warning labels Sp. Different parts list Ga. Gauge parts list Index

6 A. / Machine body T-8722B-050

7 A. / Machine body REF.NO CODE Q'TY NAME OF PARTS RM DOWEL PIN 2 SA POSITIONING PIN 3 SA FACE PLATE 4 SA RUBBER CAP, SCREW PAN M5X8 6 SA REAR COVER SCREW PAN M5X12 8 SA MOTOR COVER SCREW PAN M5X SCREW PAN M5X10 11 SA DUST PROTECTOR SCREW PAN M5X6 13 SA BED LEG L 15 SA BED LED S 16 SA SLIDE PLATE, LA ASSY 17 SA BOBBIN WINDOW 18 SA SLIDE PLATE ASSY, R 19 SA BOBBIN WINDOW 20 S SLIDE PLATE F ASSY 21 S SCREW, FLAT SM X SET SCREW, SM X4 23 SA RUBBER CAP, SA RUBBER CAP, S LABEL, GROUNDING <Except for China> 26 SA LABEL, CAUTION JPN/ENG <For China only> 26 SA LABEL, CAUTION CHN/ENG T-8722B-050 2

8 B. / Upper shaft mechanism T-8722B-109

9 B. / Upper shaft mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA UPPER SHAFT, DD 2 SA THREAD TAKE-UP CRANK 3 S BALL BEARING, 6004ZZ 4 S BALL BEARING, 6004ZZNR 5 SA CRANKSHAFT WICK, L= PUSHER 8 S SET SCREW SOCKET (FT) M6X5 9 SA BOBBIN WINDER DRIVING WHEEL 10 S SET SCREW SOCKET (FT) M6X6 11 S SCREW M8 12 S SET SCREW SOCKET (FT) M6X10 13 SA PRESSER ADJUSTING UNIT 14 S BALL BEARING, 6204ZZNR 15 S SET SCREW, SOCKET (FT) M6X6 16 SA TIMING PULLEY, U DD 17 S FAN SCREW PAN M4X WASHER SPRING WASHER PLAIN M 4 21 SA TIMING BELT 22 SA THREAD TAKE-UP LEVER ASSY, L2-L 23 SA THREAD TAKE-UP S-SHAFT UNIT SET SCREW SOCKET (FT) M6X10 25 S T-TAKE-UP SLIDE BLOCK ASSY, 2 26 SA THREAD TAKE-UP LEVER COVER SCREW PAN M5X8 28 SA DUST COVER 29 SA SHELTER PLATE 30 SA FELT 31 SA HOLDER, SHELTER PLATE SCREW PAN M5X8 T-8722B-109 4

10 C. / Needle bar rocking mechanism T-8722B-115

11 C. / Needle bar rocking mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA NEEDLE BAR ROCKER SHAFT ASSY 2 SA NEEDLE BAR BASE ASSY 3 SA SLIDE BLOCK SLIDER BOLT SOCKET M4X10 5 SA NEEDLE BAR 6 SA NEEDLE BAR CLAMP SCREW PAN M3.5X WICK, L=50 9 SA CRANK ROD, N-BAR 10 SA SLIDE BLOCK CAP, N-BAR 15 SA FELT SUPPORT, U SCREW PAN M5X6 17 SA FELT SUPPORT, D 18 S WICK L= SA FELT 20 SA SET SCREW COLLAR 21 S SET SCREW SOCKET (FT) M6X5 22 SA BUSH, R SCREW PAN M5X SCREW PAN M6X16 25 SA NEEDLE BAR ROCKER LEVER BOLT SOCKET M6X WASHER 28 SA ROCKER LINK, N-BAR 29 S SCREW PAN M6X5 30 SA LINK SHAFT, N-BAR ROCKER P SET SCREW SOCKET (FT) M6X6 32 SA ZIGZAG LINK BUSH, P BOLT SOCKET M6X25 34 SA WASHER, PLAIN 35 SA NEEDLE BAR ROCK ARM BOLT SOCKET M6X20 37 SA BUSH L 38 S WICK, 4X4 L=150 T-8722B-115 6

12 D. / Presser foot mechanism < / Option parts > T-8722B-201

13 D. / Presser foot mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA PRESSER BAR BUSH SCREW PAN M5X8 3 SA PESSER ADJUSTING SCREW, M14 4 SA ADJUST SCREW NUT 5 SA SPRING GUIDE 6 S PRESSER BAR SPRING, -5 7 SA PRESSER BAR 8 SA GUIDE BRACKET, P-BAR 9 S BOLT (CP) M6X10 10 SA PRESSER BAR LIFTING CRANK 11 S LIFTING LEVER 12 S SCREW PAN (S/P W) M3.5X12 13 S TENSION RELEASE PLATE ASSY 14 S T-RELEASE CONNECTING ROD ASSY RETAINING RING E3 16 SA TENSION RELEASE WIRE SET SCREW, SOCKET (FT) M6X NUT 3 M6 19 SA KNEE LIFTER C-ROD ASSY 20 SA PRESSER BAR LIFTING LEVER 21 SA KNEE LIFTER CONNECTING ROD 22 SA SHOULDER SCREW, M5 23 S P-BAR LIFTING LEVER SHAFT 24 SA SET SCREW COLLAR SET SCREW SOCKET (FT) M5X5 26 S SPRING, EXTENSION SCREW PAN M5X NUT 1 M5 29 SA KNEE LIFTER LEVER 30 SA KNEE LIFTER BAR 31 SA SHOULDER SCREW, M5 32 SA SHOULDER SCREW, M6 33 SA SHOULDER SCREW, M5 34 SA ADJUSTING SCREW NUT 3 M6 36 S WASHER PLAIN <Option parts> 37 S TENSION RELEASE PLATE ASSY 38 S T-RELEASE CONNECTING ROD ASSY RETAINING RING E3 40 SA TENSION RELEASE WIRE 41 SA PRESSER BAR LIFTING LEVER T-8722B-201 8

14 E. / Feed mechanism T-8722B-202

15 E. / Feed mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA FEED REGULATOR ASSY, 11 2 SA GUIDE PLATE SCREW PAN M5X10 4 SA SLIDE BLOCK ASSY 5 SA FELT 6 SA STOPEER SCREW PAN M6X F-ROCKER CONNECTING ROD ASSY FEED ROCKER CONNECTING ROD NEEDLE BEARING 11 SA LEVEL FEED ECCENTRIC WHEEL 7 12 SA SET SCREW, SOCKET (FT) M6 13 S SET SCREW SOCKET (FT) M6X10 14 SA FEED ROCKER ARM BOLT SOCKET M6X LINK SHAFT RETAINING RING E6 19 S STITCH LENGTH DIAL, 7 20 SA FEED REGULATING STUD FEED REGULATING SUPPORTER SCREW SM O RING 24 S POSITIONING PIN NOTCH SPRING 26 SA DIAL LOCK LEVER 27 S SPRING 28 SA FEED REGULATOR SET SCREW SOCKET (CN) M6X10 30 SA CONNECTING ROD 31 SA ECCENTRIC SHAFT SET SCREW SOCKET (FT) M6X6 33 SA SHOULDER SCREW M6 34 SA SHAFT, R-LEVER TR RETAINING RING E WASHER PLAIN S SA SPACER 38 S REVERSE STITCHING LEVER 39 SA SPRING 40 SA REVERSE STITCHING LEVER PLATE 41 SA SCREW M RUBBER CAP, SCREW PAN M5X8 44 SA STOPPER SCREW PAN M5X WASHER PLAIN M 5 47 S FEED REGULATOR SPRING 48 SA SPRING HOOK SCREW PAN M6X SCREW PAN M5X NUT 1 M5 T-8722B

16 F. / Quick reverse mechanism T-8722B-205

17 F. / Quick reverse mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA QUICK REVERSE SOLENOID ASSY PLUNGER RETAINING RING E RUBBER STOPPER 5 SA SOLENOID BRACKET SCREW PAN M5X SCREW PAN M6X10 8 SA PIN RETAINING RING EXTERNAL C WASHER, PLAIN SA SOLENOID LEVER ASSY 12 SA QUICK REVERSE LEVER SET SCREW SOCKET (CN) M6X10 14 SA PIN SET SCREW SOCKET (FT) M6X6 16 SA SOLENOID LEVER SHAFT BOLT SOCKET M6X WASHER, PLAIN NYLON TUBE, L=13.5 T-8722B

18 G. / Feed shaft mechanism T-8722B-211

19 G. / Feed shaft mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA BUSH, L: F-ROCKER SHAFT 2 SA FELT 3 SA WICK, 4X4 L=220 4 SA FEED ROCKER SHAFT BUSH, R WICK, 4X4 L=250 6 SA SET SCREW M SET SCREW SOCKET (FT) M6X6 8 SA SET SCREW COLLAR 9 S SET SCREW SOCKET (FT) M6X6 10 SA FEED ROCKER SHAFT 11 SA FEED BAR TR FORK ASSY 12 SA SCREW, M6X WASHER PLAIN S 6 14 SA SET SCREW, M NUT 1 M SA FORKED PLATE 17 SA ADJUSTING SCREW, HIGHT SCREW PAN M4X6 19 SA FELT 20 SA FELT 21 SA FELT HOLDER WASHER PLAIN S SCREW PAN M3X4 24 SA FEED BAR SHAFT 25 SA THRUST RING SET SCREW SOCKET (FT) M6X6 27 SA FEED ROCKER BASE ARM 28 SA SCREW, M5X12 29 SA WICK 3X3 L= SA FEED BAR SLIDE BLOCK ASSY 31 SA SCREW FLAT #0 M2X4 32 SA WICK SUPPORT SCREW, PAN M4X6 34 SA WICK, L= SA OIL TUBE, L=100 T-8722B

20 H. / Gauge parts < P.49 > < Refer to P.49 > T-8722B-231

21 H. / Gauge parts REF.NO CODE Q'TY NAME OF PARTS RM 1 * P NEEDLE CLAMP ASSY SCREW, SM * P NEEDLE PLATE 4 S SCREW, SM SCREW, FLAT SM X8 6 * P PRESSER FOOT ASSY SCREW, SM * P FEED DOG 9 S SCREW, W/SOCKET SM3.18X7 T-8722B

22 17 T-8722B-301 J1. / Rotary hook mechanism

23 1. / Rotary hook mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA ROTARY HOOK BASE ASSY 872TR (L) 3 S ROTARY HOOK BUSH, U 4 S THRUST RING, A: 1.2MM <t=1.2> 4 SA THRUST RING <t=1.0> 4 S THRUST RING, B: 1.4MM <t=1.4 > 4 SA THRUST RING 0.8MM <t=0.8> 5 S NEEDLE BEARING 6 S RETAINING RING 7 SA ROTARY HOOK SHAFT BUSH 8 SA OPENER LINK 9 SA OPENER LEVER 10 SA SHAFT, O-LINK NUT 3 M5 12 SA O-LEVER SHAFT 13 SA WICK, 4X4 L= SET SCREW SOCKET (FT) M5X10 15 S OPENER BOLT, SOCKET SM3.57X8 17 SA ROTARY HOOK BASE COVER L SCREW PAN M3X6 19 SA SPIRAL GEAR SCREW ASSY 20 SA SET SCREW, (FT) M6 21 SA SET SCREW, (FT) M6 22 SA PINION GEAR SCREW ASSY B 23 S SET SCREW SOCKET (FT) M6X5 24 SA THRUST WASHER, L 25 SA FELT UL ASSY SCREW PAN M4X6 27 SA FELT DL ASSY SCREW PAN M4X6 29 SA FELT 30 SA FELT SUPPORT SCREW PAN M4X6 32 SA STOPPER SCREW 33 SA MOVABLE KNIFE BRACKET SCREW PAN M4X8 34 S SPRING PLATE SCREW, SM X3 36 SA MOVABLE KNIFE LEVER 37 SA SET SCREW COLLAR 38 S SET SCREW SOCKET (FT) M6X6 39 SA THREAD TRIMMER LEVER, L BOLT SOCKET M5X12 62 SA THRUST RING 63 SA PINION GEAR SET B WASHER, PLAIN S SA ROTARY HOOK BASE ASSY 872TR (R) 3 S ROTARY HOOK BUSH, U 4 S THRUST RING, A: 1.2MM <t=1.2> 4 SA THRUST RING <t=1.0> 4 S THRUST RING, B: 1.4MM <t=1.4> 4 SA THRUST RING 0.8MM <t=0.8> 5 S NEEDLE BEARING 6 S RETAINING RING 7 SA ROTARY HOOK SHAFT BUSH 8 SA OPENER LINK 9 SA OPENER LEVER 10 SA SHAFT, O-LINK NUT 3 M5 12 SA O-LEVER SHAFT 13 SA WICK, 4X4 L= SET SCREW SOCKET (FT) M5X10 T-8722B

24 19 T-8722B-301 J1. / Rotary hook mechanism

25 1. / Rotary hook mechanism REF.NO CODE Q'TY NAME OF PARTS RM 15 S OPENER BOLT, SOCKET SM3.57X8 43 SA ROTARY HOOK BASE COVER R SCREW PAN M3X6 19 SA SPIRAL GEAR SCREW ASSY 20 SA SET SCREW, (FT) M6 21 SA SET SCREW, (FT) M6 22 SA PINION GEAR SCREW ASSY B 23 S SET SCREW SOCKET (FT) M6X5 44 SA SPECER 45 SA FELT UR ASSY SCREW PAN M4X6 46 SA FELT DR ASSY SCREW PAN M4X6 29 SA FELT 30 SA FELT SUPPORT SCREW PAN M4X6 32 SA STOPPER SCREW 33 SA MOVABLE KNIFE BRACKET SCREW PAN M4X8 34 S SPRING, PLATE SCREW, SM X3 36 SA MOVABLE KNIFE LEVER 37 SA SET SCREW COLLAR 38 S SET SCREW SOCKET (FT) M6X6 47 SA THREAD TRIMMER LEVER R BOLT SOCKET M5X12 62 SA THRUST RING 63 SA PINION GEAR SET B WASHER, PLAIN S SA SPRING, EXTENSION 48 SA ROTARY HOOK BASE COVER FL 49 SA ROTARY HOOK BASE COVER FR 50 SA SCREW M4X12 51 SA SCREW, M6X WASHER PLAIN SA PINCH SLEEVE A 54 SA PINCH SLEEVE B 55 SA SCREW, M6X25 56 SA NEEDLE UPPER POSITIONING PLATE 57 SA NEEDLE UPPER POSITIONING SHAFT SCREW PAN M6X WASHER PLAIN S 6 60 S BOBBIN 61 S ANTI-SPIN SPRING T-8722B

26 J2. / Rotary hook mechanism T-8722B-301

27 J2. / Rotary hook mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 * P.54 1 ROTARY HOOK ASSY TENSION SPRING TENSION ADJUSTING SCREW SET SCREW SET SCREW 6 S LOWER THREAD HOLDING PLATE 7 SA SCREW SM CAP ASSY T-8722B

28 K. / Lower shaft mechanism T-8722B-305

29 K. / Lower shaft mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA ROTARY HOOK BASE BUSH, L 2 SA FELT 3 SA ROTARY HOOK BASE BUSH, R 4 SA FELT 5 SA LOWER SHAFT 6 SA F-LIFTING ECCENTRIC WHEEL ASSY 7 SA SET SCREW (FT) M6 8 SA BALL BEARING BUSH 9 S BALL BEARING, 6004ZZNR 10 SA SET SCREW, SOCKET (FT) M6 11 S SET SCREW SOCKET (FT) M6X6 12 SA TIMING PULLEY ASSY, D 13 S BALL BEARING, 6204ZZNR 14 SA SET SCREW, SOCKET (FT) M6 15 SA SET SCREW SOCKET (CP) M6X10 T-8722B

30 25 T-8722B-350 L. / Lubrication

31 L. / Lubrication REF.NO CODE Q'TY NAME OF PARTS RM 1 SA OIL TANK ASSY 2 SA OIL FEEDING PIPE 3 SA SCREW M8X7 4 SA OIL TERMINAL 5 SA OIL TUBE, L=135 6 SA FELT 7 SA TUBE CLIP 8 SA CLIP SCREW PAN M5X8 10 SA RUBBER CAP, S ROTARY HOOK SHAFT FELT 12 SA FELT ASSY 13 SA FELT SUPPORT FASTENING BAND 1.9X80 18 SA RUBBER CAP, RUBBER CAP, O RING P38 21 SA OIL TUBE, L= SA WICK, L= A SCREW PAN (S/P WASHER) M5X10 24 SA OIL BLOCK SET 25 SA OIL ADJUSTING SCREW O RING P4 27 SA RUBBER PACKING 28 SA ROTARY HOOK SHAFT FELT 29 SA WICK L= RUBBER CAP, SA SUB-TANK SET 32 SA OIL FEEDING PIPE 33 SA VALVE PACKING RUBBER CAP, A SCREW PAN (S/P WASHER) M4X8 36 SA SUB-TANK SETTING PLATE A 37 SA SUB-TANK SETTING PLATE, B SCREW PAN M6X8 39 SA OIL TUBE, L= SA TUBE CLIP 41 SA TUBE SUPPORT 42 SA ROTARY HOOK BASE D PACKING SCREW PAN M4X16 44 SA FEED REGULATOR FELT 45 SA FELT SUPPORT SCREW PAN M5X WICK 4X4 (L=100) WICK, 4X4 L= SA OIL COVER RUBBER CAP, 8 51 SA TUBE SUPPORT, A 52 SA TUBE SUPPORT, B SCREW PAN M4X6 54 SA TUBE GUIDE OIL CAP FELT T-8722B

32 27 T-8722B-350 L. / Lubrication

33 L. / Lubrication REF.NO CODE Q'TY NAME OF PARTS RM SCREW PAN M6X WASHER PLAIN M 6 59 SA ROTARY HOOK SHAFT FELT 60 SA RUBBER PRESSER 61 SA TUBE CLIP RUBBER CAP, FELT T-8722B

34 29 T-8722B-401 M. / Threading mechanism

35 M. / Threading mechanism REF.NO CODE Q'TY NAME OF PARTS RM <-403 > <For -403> 1 SA UPPER THREAD TENSION ASSY -3 2 SA TENSION SPRING, L <-405 > <For -405> 1 SA UPPER THREAD TENSION ASSY -5 2 SA TENSION SPRING LL 3 SA TENSION PLATE ASSY 4 SA TENSION STUD 5 SA THREAD TAKE-UP SPRING L 6 SA GUIDE ASSY, T/TAKE-UP SPRING 7 SA SPACER 8 SA THREAD TAKE-UP SPRING R 9 SA COLLAR 10 SA STOPPER SUPPORT NUT 1 M3 12 SA SET SCREW, (CP) M SA SPRING GUIDE SET SCREW 14 SA ADJUSTING THUMB 15 SA SET SCREW, (CP) M SA COLLAR 17 SA TENSION NUT 18 SA STOPPER SCREW FLAT M3.5X6 20 SA NUT, WHIRL-STOP M SA STOPPER SCREW PAN M3.5X DISC, TENSION TENSION DISC PRESSER 25 S WASHER 26 S TENSION NUT THREAD GUIDE DISC PRE-TENSION SPRING A TENSION NUT 30 SA TENSION RELEASE PLATE SET SCREW SOCKET (FT) M5X5 32 S T-RELEASE SPRING 33 SA SHOULDER SCREW, M SA TENSION RELEASE PIN, L 35 SA TENSION RELEASE PIN, R 36 SA THREAD GUIDE, U :ARM SCREW FLAT M3.5X6 38 SA THREAD QUANTITY ADJUST SCREW PAN M3X6 46 SA CAP 40 SA THREAD GUIDE, M :ARM 41 SA SCREW FLAT M5X SCREW PAN M5X8 43 SA THREAD RETAINER SET SCREW SOCKET (FT) M6X6 45 SA BAR, TENSION RELEASE T-8722B

36 N. / Bobbin winder mechanism T-8722B-402

37 N. / Bobbin winder mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA BOBBIN WINDER UNIT RETAINING RING, E4 3 SA B-WINDER SHAFT SUPPORT ASSY 4 SA BOBBIN WINDER SHAFT O RING 6 SA BOBBIN FIXED SPRING 7 SA BOBBIN WINDER WHEEL SET SCREW SOCKET (FT) M4X6 9 SA RUBBER RING 10 SA BOBBIN PRESSER CAM ASSY 11 SA BOBBIN PRESSER CAM 12 SA BOBBIN WINDER ARM SHAFT SET SCREW SOCKET (FT) M5X RETAINING RING E WASHER PLAIN S 6 16 SA BOBBIN PRESSER ARM BOLT SOCKET M4X12 18 SA BOBBIN PRESSER 19 S SCREW M4X5 20 SA BOBBIN SUPPORT 21 SA BOBBIN WINDER LEVER 22 SA SPRING 23 SA BOBBIN WINDER BASE SPRING 24 SA O RING, SS5 25 SA BOBBIN WINDER FIXED SCREW 26 SA KNIFE SCREW, PAN M5X6 28 SA BOBBIN WINDER TENSION ASSY DISC, TENSION TENSION SPRING 31 S TENSION NUT 32 S WASHER SET SCREW, SOCKET (FT) M5X5 34 SA BOBBIN WINDER BASE T-8722B

38 P. / Thread trimmer mechanism T-8722B-403

39 P. / Thread trimmer mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA THREAD TRIMMER SOLENOID 2 SA SOLENOID BRACKET 3 SA SOLENOID JOINT 4 SA SHOULDER SCREW, M SET SCREW SOCKET (FT) M5X5 6 SA SOLENOID LEVER 7 SA SOLENOID LEVERB RACKET SCREW PAN M5X10 9 SA SOLENOID LEVER SHAFT SCREW PAN M6X10 11 SA CORD HOLDER SCREW PAN M6X8 13 SA DRIVING ROD PLUNGER PIN 15 SA DRIVING ROD PLATE, TR 16 SA WASHER 17 SA SPRING SCREW PAN M5X WASHER 20 SA SHOULDER SCREW, M SCREW PAN M3.5X NUT 1 M SA ROLLER 24 SA ROLLER SHAFT 25 SA TENSION RELEASE LEVER WASHER, PLAIN WASHER SPRING NUT 1 M5 29 SA MAIN LEVER SUPPORT SHAFT 30 SA MAIN LEVER SHAFT SET SCREW SOCKET (FT) M6X6 32 SA MAIN LEVER ASSY RUBBER 34 S MAIN LEVER SPRING RETAINING RING E SCREW PAN M6X16 37 SA THREAD TRIMMER CAM 38 SA SPACER, S SET SCREW SOCKET (FT) M6X10 40 SA ROUND JOINT ASSY R BUSH 42 SA ROUND JOINT ASSY L BUSH 44 SA L-ADJUSTING CONNECTING ROD NUT 3 M6 46 SA NUT M6 LEFT 47 SA SHOULDER SCREW, SM SA T-TRIMMER CONNECTING ROD, R 49 SA T-TRIMMER CONNECTING ROD, L BOLT M5X WASHER PLAIN M 5 52 SA SHOULDER SCREW, M5 53 S MOVABLE KNIFE SCREW, W/SOCKET SM X S FIXED KNIFE SHOULDER SCREW, SM SA TENSION RELEASE LEVER ASSY 62 SA TENSION RELEASE LEVER SET 63 SA AIR GAP SPACER 57 S CONNECTOR, R 58 SA GROUND WIRE ASSY SCREW PAN M5X BEAD BAND T-8722B

40 Q. / Tension release mechanism T-8722B-404

41 Q. / Tension release mechanism REF.NO CODE Q'TY NAME OF PARTS RM NUT, SM SA TENSION RELEASE WIRE HOLDER SCREW PAN M5X8 4 SA TENSION RELEASE WIRE HOLDER SCREW PAN M6X8 T-8722B

42 R. / Thread wiper mechanism T-8722B-405

43 R. / Thread wiper mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA THREAD WIPER SOLENOID ASSY PLUNGER RETAINING RING E9 4 S PLUNGER RUBBER 5 S THREAD WIPER SWITCH 6 S TERMINAL CONNECTOR 7 S SCREW, PAN (S/P W) M4X SCREW PAN M3X CORD HOLDER SCREW PAN M4X6 11 SA SOLENOID HOLDING PLATE 12 SA SOLENOID COVER SCREW BIND M4X SCREW PAN M5X PLUNGER PIN 16 SA THREAD WIPER LINK ASSY 17 SA SOLENOID LINK 18 S THREAD WIPER LINK, C 19 S LINK STUD 20 SA SET SCREW COLLAR SET SCREW SOCKET (FT) M5X5 22 SA STOPPER SCREW PAN M5X WASHER PLAIN M 5 25 S THREAD WIPER SUPPORT SCREW PAN SM X12 27 SA THREAD WIPER SPRING SCREW PAN M5X10 29 S THREAD WIPER 30 S SET SCREW, W/SOCKET SM3.18X4 T-8722B

44 S1. / Control box and motor mechanism T-8722B-502

45 S1. / Control box and motor mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA MICRO SWITCH ASSY 2 S SWITCH PLATE SPRING 3 SA SWITCH BASE SCREW PAN M2X CORD HOLDER SCREW PAN M4X SCREW PAN M4X WASHER PLAIN M SPACER NUT 1 M4 11 SA PULLEY, CDD 12 SA GUARD PLATE SCREW PAN M3X WASHER SPRING SCREW PAN M6X WASHER PLAIN S 6 17 SA CORD HOLDER SCREW PAN M5X8 19 J MOTOR ASSY CDD-HT BOLT SOCKET M5X WASHER SPRING J DRUM CDD SET SCREW SOCKET (CP) M4X6 24 J MAGNET 180P36 25 J MR SENSOR ASSY 180P 26 0A SCREW PAN (S/P WASHER) M3X10 27 J SHIELD PLATE CDD 28 0A SCREW PAN (S/P WASHE) M2.6X A SCREW, PAN (S/P WASHE) M4X10 30 J PCB ASSY CDD-ENC 33 0A SCREW PAN (S/P WASHER) M3X6 34 J CORD HOLDER CDD-HT 35 0A SCREW PAN (S/P WASHE) M4X10 36 J ENCODER COVER CDD #2 37 0A SCREW PAN (S/P WASHER) M3X8 38 J PULLEY HOLDER ASSY CDD SET SCREW SOCKET (CP) M5X6 40 SA SCREW PAN M5X18 41 SA SCREW PAN (S/P WASHER) M4X10 42 SA CORD HOLDER SCRE PAN M5X8 44 SA HEAD DETECTOR UNIT SCREW PAN M5X WASHER SPRING WASHER PLAIN S 5 57 J LED COVER <For China Only> 48 BMP CG40 G-40-PANEL-CHINA <Exept for China and Europe> 48 BMP G40 G-40-PANEL <For Europe Only> 48 BMP EG40 G-40-PANEL-EU 49 J G40 PANEL PCB ASSY 50 J G40 SUB PCB ASSY 51 J G40 PANEL SEAT 1 52 J G40 PANEL SEAT 2 53 J PANEL SETTING PLATE#2 54 J SCREW, PAN (S/P WASHER) M4X10 55 J HALL ELEMENT: ICE J HALL ELEMENT: ICE-450 T-8722B

46 S2. / Control box mechanism < AC V / For V AC > A B C D E / Type of screw 4X10 DA 4X25 DA 4X35 DA 5X14 DB 3X8 DA T-8722B-502

47 S2. / Control box mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 J FRONT BOX COVER CDD GO 2 J KEY TOP 3 J PANEL SHEET CDD GO 4 J SPEED ADJUST KNOB SCREW PAN M4X WASHER SPRING WASHER PLAIN S 4 <For V AC> 8 J TRANSFORMER CDD-100V <For V AC> 8 J TRANSFORMER CDD-200V <For V AC> 8 J TRANSFORMER CDD-200V 9 J TRANSFORMER 400V-SP 10 J DC FAN ASSY, CDD #2 11 J SCREW PAN (S/P WASHER) M4X50 12 J SCREW PAN (S/P WASHER) M4X14 13 J SPRING PLATE, CR 15 J CEMENT RESISTOR ASSY 40/220 #6 <For Europe> 16 J CORE: SD-SR-120 <Type forward 1 step, backward 1 step> 17 J TREADLE UNIT ASSY CDD G <Type forward 2 step, backward 2 step> 17 J TREADLE UNIT ASSY CDD H <For Europe> 18 J CE FILTER PCB ASSY 19 J CONTROL PCB ASSY CDD #GO-F <For V AC> 22 J SHORT CONNECTOR <For V AC> 21 J THERMISTOR, CDD #2 <For V AC> 20 J POWER PCB ASSY, CDD 1-110V <For V AC> 20 J POWER PCB ASSY CDD 1-230V 23 J BOLT ASSY, SQUARE M8X65 24 J EARTH CORD SCREW TIE ASSY 25 J LABEL, ELEC. SHOCK 6 LANG T-8722B

48 T. / Quick reverse switch mechanism T-8722B-508

49 T. / Quick reverse switch mechanism REF.NO CODE Q'TY NAME OF PARTS RM 1 SA REVERSE ACTUATOR ASSY 2 SA REVERSE SWITCH BRACKET 3 SA REVERSE SWITCH BRACKET 4 SA ACTUATOR 5 SA REVERSE SWITCH SPRING 6 SA R-SWITCH ASSY 7 S MICRO SWITCH SCREW BIND M3X SCREW PAN M5X6 10 SA CORD HOLDER SCREW PAN M5X6 12 SA CORD HOLDER SCREW PAN M5X6 T-8722B

50 U. / Power supply equipment mechanism OFF ON 1 4 OFF ON OFF ON OFF ON OFF ON T-8722B-515

51 U. / Power supply equipment mechanism REF.NO CODE Q'TY NAME OF PARTS RM <For Single phase 100V AC> < For Japan > 1 J POWER SWITCH ASSY 1-100V #6 <For Single phase 110V AC> < For USA, Canada & Mexico > 2 J POWER SWITCH ASSY 1-110V #8 <For Single phase 220V AC> < For General of Asia & North africa > 3 J <For Single phase 230V AC CE> Power SW-less < For Europe > 4 J POWER PLUG ASSY 1-240V #6 <For Three phase 380V AC> < For General of Asia & North africa > 5 J POWER SWITCH ASSY 3-400V #6 <For Three phase 200V AC> < For Japan > 6 J POWER SWITCH ASSY 3-200V #6 <For Three phase 220V AC> < For USA, Canada & Mexico > 7 J POWER SWITCH ASSY 3-240V #8 <For Single phase 220V AC> < For China > 8 J <For Three phase 380V AC> < For China > 9 J POWER SWITCH ASSY 3-400V #CCC T-8722B

52 V. / Presser foot lifting solenoid set mechanism (Option parts) T-8722B-943

53 V. / Presser foot lifting solenoid set mechanism (Option parts) REF.NO CODE Q'TY NAME OF PARTS RM 1 SA P-FOOT LIFTER SOLENOID SET, D2 2 S CUSHION 3 S CUSHION RING 4 S PRESSER FOOT LIFTER ROD ASSY 5 S P-FOOT LIFTER LEVER ASSY 6 S ROD JOINT ASSY 7 S WOOD SCREW 8 S LABEL, HIGH TEMP 9 S PRESSER BAR LIFTER LINK BOLT, SM S SPRING, TWIST 12 S KNEE LIFTER SWITCH ASSY KNEE SWITCH SHAFT BRACKET BOLT, SQUARE SM KNEE LIFTER PLATE STOPPER BOLT, SM X8 18 S K-LIFTER SWITCH SETTING PLATE 19 0A SCREW PAN (S/P WASHER) M4X NUT, 1 M4 21 S SWITCH & HARNESS ASSY 22 S FOOT SWITCH ASSY TERMINAL PIN, MALE TERMINAL PIN, FEMALE NYLON CONNECTOR NYLON CONNECTOR BEAD BAND, S WOOD SCREW, FLAT 2 M4.1X25 T-8722B

54 49 T-8722B-910 Z1. / Accessories

55 Z1. / Accessories REF.NO CODE Q'TY NAME OF PARTS RM ACCESSORY BAG SCREW-DRIVER, 1.9X SCREW-DRIVER, 3.4X70 4 S SCREW-DRIVER, 4.7X WRENCH, 8X HEXAGONAL WRENCH, HEXAGONAL WRENCH, HEXAGONAL WRENCH, HEXAGONAL WRENCH, HEXAGONAL WRENCH, 5 <-403 > <For -403> 10 SA NEEDLE 4PIECE ASSY, <-405 > <For -405> 10 SA NEEDLE 4PIECE ASSY, S BOBBIN HEAD REST 14 S OIL TANK ASSY HEAD COVER KNEE LIFTER COMPLYING BAR 17 SA OIL PAN ASSY 18 SA OIL PAN BUSH 20 SA KNEE LIFTER SHAFT 21 SA KNEE LIFTER 22 S BOLT, M6 23 S SET SCREW, M6X NUT, 3 M6 25 S TWIST SPRING RETAINING RING, E DRAIN 28 S SCREW, M4X5 29 SA RUBBER HINGE ASSY HEAD HINGE RUBBER CUSHION 32 SA HEAD CUSHION 33 SA HEAD CUSHION NAIL OILER OILER ASSY 47 S KNEE LIFTER ASSY KNEE LIFTER BRACKET BOLT, SQUARE SM S BOLT, SM5.95X20 51 S KNEE LIFTER BAR 52 S KNEE LIFTER PLATE KNEE LIFTER PLATE STOPPER BOLT, SM X8 55 S KNEE LIFTER PLATE COVER T-8722B

56 Z2. / Accessories T-8722B-910

57 Z2. / Accessories REF.NO CODE Q'TY NAME OF PARTS RM 1 S COTTON STAND ASSY 3DRTHF 2 S SPOOL STAND BASE SPOOL MAT 4 S SPOOL CUSHION 5 S THREAD GUIDE SUPPORT BAR THREAD GUIDE, 3 7 SA PIPE D SCREW SET B WASHER, PLAIN 16 9 SA NUT M COLUMN CAP 11 S RUBBER WASHER 12 S SPRING 13 S COLUMN PIPE W/CAP COLUMN CAP COLUMN PIPE D 16 SA COLUMN JOINT 17 S SPOOL & SCREW SET SPOOL SHAFT B WASHER SPRING NUT 1 M SPOOL HOLDER SUPPORT, A 22 SA SPOOL HOLDER 3 23 SA THREAD HANGER ASSY 3 24 SA SPOOL HOLDER THREAD HANGER BASE THREAD BUSH 27 SA THREAD GUIDE HOLDER JOINT NUT 1 M SCREW PAN M6X16 31 S SCREW PAN (S/P WASHER) M5X SCREW PAN M5X SET SCREW SOCKET (CP) M6X NUT 1 M5 35 S SCREW PAN (S/P WASHER) M5X NUT 1 M WOOD SCREW ROUND M4.5X SCREW PAN M5X10 39 SA SPOOL HOLDER SUPPORTER T-8722B

58 Wa. / Warning labels / Warning labels / Name of parts Size(mm) Code 6 Label, elec. shock 6 lang 50 X 118 J Label, caution Jpn / Eng 64 X 40 SA Label, caution Chn / Eng 64 X 40 SA Label, grounding 12 S Heated cover may burn hands. Do not touch when operating. Verbrennungsgefahr! Deckel bei Bedienung nicht berÿhren! Label, high temp 72 X 59 S Couvercle chaud risque de bržler les mains. Ne pas toucher pendant le fonctionnement. La tapa caliente puede quemarle las manos. No tocar estando en marcha. T-8722B-Wa 53

59 Sp. / Different parts list かま / Rotary hooks かまは下記のオプションパーツを用意しています 用途に合わせてご使用ください ( 部品コードは かまが箱に入った組コードです ) The following type of rotary hook are available. Select whichever one is suitable for your application. (The following parts codes are assigned for the rotary hooks in the boxes.) 標準 / Normal かま箱組 / Rotary hook assy 全仕様 / All type SA オプション / Option 剣先強化 / Rotary hook with reinforced hook point かまの剣先を強化し 剣先の磨耗を防ぎます ループのできにくい素材 ( 伸縮性のあるものなど ) の縫製で かまの剣先を針に接触させて使うような場合に適しています The rotary hook point is reinforced to improve its durability. This type is suitable for sewing materials that are hard to make loops on the surface ( like stretchy materials ), and that requires making contact with the hook point and the needles. かま箱組 / Rotary hook assy 全仕様 / All type SA T-8722B-Sp 54

60 Ga. / Gauge parts list 標準品 / For normal * 糸切り用固定刃 (S ) と取付ネジ ( ) は 針板には付けてありませんので 必要に応じて別途ご注文して下さい * The thread trimming fixed knife (part No. S ) and the installation screw (part No ) are not provided with the needle plate, so they must be ordered separately if required. 針幅 Needle gauge 針抱き組 Needle clamp assy 針板 Needle plate 中厚物用 (-403) For medium materials 送り歯 Feed dog 厚物用 (-405) For heavy materials 押え組 Presser foot assy 3.2mm 4.0mm 4.8mm (1/8) (5/32) (3/16) 6.4mm (1/4) 7.9mm (5/16) 9.5mm (3/8) 12.7mm (1/2) 15.9mm (5/8) 25.4mm (1) 31.8mm (11/4) 34.9mm (13/8) 38.1mm (11/2) S S SA S S S S S S S S S S S S 針抱き組 Needle clamp assy 針板 Needle plate 中厚物用 (-403) For medium materials 16 送り歯 Feed dog 厚物用 (-405) For heavy materials 16 押え組 Presser foot assy 3.9 φ1.5 * φ 面取り ( 大 ) Chamfering(L) * φ1.7 : のみ φ1.7 : only T-8722B-Ga

61 Ga. / Gauge parts list 空縫い用 / For sewing without material * 針板と送り歯と押え組が標準品と異なります 最大送りピッチは4mm 以下でご使用下さい * Needle plate, the feed dog and presser foot assembly is different from normal parts. Use gauge components of for sewing without material which have a maximum feed pitch of 4mm or less. 針幅 Needle gauge 針抱き組 Needle clamp assy 針板 Needle plate 送り歯 Feed dog 押え組 Presser foot assy 4.8mm (3/16) 6.4mm (1/4) 22.2mm (7/8) 25.4mm (1) 標準品 Normal S S S S S S S S S S S S 針板 Needle plate 2 3 送り歯 Feed dog 16 押え組 Presser foot assy 面取り ( 大 ) Chamfering(L) 1.2 厚物用 / For heavy materials * 送り歯が標準品と異なります * The feed dog is different from normal parts. 針幅 Needle gauge 針抱き組 Needle clamp assy 針板 Needle plate 送り歯 Feed dog 押え組 Presser foot assy 4.8mm 6.4mm (3/16) (1/4) 標準品 Normal 標準品 Normal S 標準品 Normal 送り歯 Feed dog T-8722B-Ga 56

62 / Index CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page M E L G M J B L C J A Z E S C V F S L Z G S N Q G B T C M S T L P Z T B B P F H D S A P N S B Z D Z B Z M V C V N D D Z N D E J P N L A R N M H J F P P Z E Q B S P R Z S E S C E R S Z F T S E P R Z Z C S A E C S E Z E E P A F E P L C L R R C P R S N Q A L J P D P J F E P S J E J D L Z J D Z A Z P C R V Z P L V M G L L G J A S Z P J A S Z S M A S E V R A L Z Z S A S Z Z M A S V Z C A S V Z P A V E D G A L E E G H E P J E E J J N Z G J V Z S J Z Z B J Z M E J Z M P L L N R R L Z G S L Z J J E V N J E V S S N Z L S L V

63 / Index CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page C Ga 55 J S S V R Z J U S Ga P Ga 55 J U S Ga P Ga 56 J S S Ga P Ga 55 J S S Ga R Ga 55 J S S Ga P Ga 55 J S S Ga Ga Ga 55 J S S Ga Ga Ga 55 J S S D Ga Ga 55 J S S H Ga Ga 55 J S S N Ga Ga 55 J S S B Ga Ga 55 J S S Ga Ga Ga 55 J S S Ga Ga Ga 55 S Z S Ga L Ga 55 S R S Ga F M S R S Ga Z L S Z S Ga Z P S Z S Ga Ga 55 BMP G40 S V S Z Ga 55 S S V S Z Ga 55 BMP CG40 S V S M Ga 55 S S V S M Ga 55 BMP EG40 S D S Ga V S S D S Ga Ga 55 J S S D S Ga Ga 55 J S S D S Z Ga 55 J S S D S N Ga 55 J S S E S Z Ga 55 J S S E S C Ga 55 J S S Ga 55 S B Ga 55 J S S Ga 55 S B Z J S S J S G Z J S S J S J Z J S S R S J Z J S S C S K Z J S S H S B Z J U S P S B Z J U S J S B J J U S J S E J J S S P S P J J S S P S B F J S S D S C F J S S D S J Z J Wa 53 S R S J Z J U S R S D S J U S R S Z M J S S R S Z F J S S Z S D F J S S V S N F J S S Ga 56 S Z J J S S J S Ga J J S S J S T Ga 55 J S S J S A Ga 55 J U S J S Z Ga 55 J U S J S Z J J S S J S Ga M J S S Z S Ga Ga 55 J S S J S A Ga 55 J S S Ga 55 S Z Ga 55 J S S Ga 56 S Z Ga 55 J S S Ga 56 S A Ga 55 J S S Ga 56 S Wa 53 58

64 / Index CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page CODE REF.NO Page S J SA D SA G SA P S J SA N SA G SA P S L SA T SA J SA P S M SA S SA J SA P S Z SA P SA J SA P S Z SA A SA J SA P S V SA A SA J SA P S Wa 53 SA A SA J SA P S R SA A SA G SA P S E SA A SA J SA P S P SA A SA J SA P S B SA A SA K SA P S K SA A SA J SA J S B SA B SA J SA J S K SA B SA J SA P S B SA B SA J SA P S S SA B SA J SA J S R SA B SA J SA J S D SA C SA K SA J S E SA C SA D SA J S Z SA A SA J SA D S V SA A SA K SA D S V SA C SA Z SA Q S V SA C SA K SA Q S V SA C SA E SA R S C SA C SA K SA R S E SA C SA K SA R S Z SA C SA K SA R S Z SA D SA Z SA S S V SA D SA L SA S S V SA D SA L SA T S Z SA D SA L SA T SA B SA D SA M SA Z SA D SA D SA M SA Z SA D SA D SA M SA R SA D SA D SA M SA V SA D SA R SA M SA S SA D SA D SA M SA J SA N SA D SA M SA J SA S SA E SA M SA J SA T SA E SA M SA L SA T SA E SA M SA G SA SP 54 SA E SA M SA L SA SP 54 SA E SA M SA P SA Z SA E SA M SA R SA Z SA E SA M SA E SA Z SA E SA M SA E SA Z SA E SA M SA E SA Z SA E SA M SA J SA N SA E SA M SA J SA N SA E SA M SA G SA N SA E SA M SA M SA N SA F SA M SA J SA N SA F SA M SA P SA N SA F SA M SA B SA N SA F SA M SA G SA N SA E SA P SA G SA N SA G SA P SA A SA P SA G SA P SA A SA A SA G SA P SA A SA Wa 53 SA G SA P SA L SA A SA G SA P SA L SA Wa 53 SA G SA P SA B

BROTHER INDUSTRIES, LTD. T-8420C-0 3: 5: F: 0: 3:

BROTHER INDUSTRIES, LTD. T-8420C-0 3: 5: F: 0: 3: T-8420C PARTS BOOK 2 TWIN NEEDLE LOCK STITCHER Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/ The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/

More information

BROTHER INDUSTRIES, LTD. KE-430F-00 3: 5: K: F: BROTHER INDUSTRIES, LTD. BE-438F

BROTHER INDUSTRIES, LTD. KE-430F-00 3: 5: K: F: BROTHER INDUSTRIES, LTD. BE-438F KE-430F BE-438F PARTS BOOK ELECTRONIC DIRECT DRIVE LOCKSTITCH BAR TACKER ELECTRONIC DIRECT DRIVE LOCKSTITCH BUTTON SEWER Parts Navigation http://partsbook.brother.co.jp/partsnavi/jpn/ The latest parts

More information

CPI GTR motor reservedele

CPI GTR motor reservedele CONTENTS-ENGINE GROUP E1 GENERATOR & CRANKSHAFT E2 PISTON & DRIVE FACE STARTER CLUTCH OUTER ASSY E3 GTR-50 CYLINDER E4 CRANKCASE & OIL PUMP & CLUTCH & TRANSMISSION E5 R. CRANK CASE COVER E6 CARBURETOR

More information

CS-3000_3400(6digits)(35)(36)_CS-3000_3400(6digits)(35)(36)_EN.xls

CS-3000_3400(6digits)(35)(36)_CS-3000_3400(6digits)(35)(36)_EN.xls PARTS CATALOG TOP HANDLE SAW - 36057511 1. Cylinder, Crankcase, Piston 5 100202-39130 1 CRANKCASE SET Sus. by 100202-39131 5 100202-39131 1 CRANKCASE SET CS-3000 5 100202-39530 1 CRANKCASE SET Sus. by

More information

SRM-3150,3600_SRM-3150,3600_EN.xls

SRM-3150,3600_SRM-3150,3600_EN.xls PARTS CATALOG GRASS-TRIMMER / BRUSHCUTTER 1. Cylinder, Crankcase, Piston, Fan Cover 4 900162-05020 4 BOLT, H.S. 5*20 5*20 W,SW 5 101034-55630 1 CYLINDER SRM-3150 5 101034-55830 1 CYLINDER Sus. by A130-000601

More information

2006 CBR600RR Parts List K

2006 CBR600RR Parts List K 005CBR600RR.............................................................................................. E........................................... E.............................................. E......................................................................

More information

Series Ref. --0-JUL-/ (CG) CAM PIN, CAM WASHER WASHER, CYLINDRICAL CONTACT ROD ASSY, ROD, GUIDE ROUND, GUIDE ROLLER GUIDE ASSY ROLLER GUIDE,

Series Ref. --0-JUL-/ (CG) CAM PIN, CAM WASHER WASHER, CYLINDRICAL CONTACT ROD ASSY, ROD, GUIDE ROUND, GUIDE ROLLER GUIDE ASSY ROLLER GUIDE, Series Ref. -0-0-JUL (CG) 0 - - - - - 0 - - - - - CAM PIN, CAM WASHER, CYLINDRICAL CONTACT ROD ASSY, ROD, GUIDE ROUND, GUIDE, GUIDE WASHER (0.MM,.0") WASHER (MM.0") WASHER (.0") ANVIL SET ANVIL MM, 0.")

More information

MODEL : PLC-60/PLC-60-7 List No : 95-05 PARTS LIST Published:04/03/207 CONTENTS FRAME & MISCELLANEOUS COVER COMPONENTS... MAIN SHAFT,HOOK DRIVING SHAFT DELIVERY & THREAD TAKE-UP LEVER COMPONENTS... 5 NEEDLE

More information

ご注文の際は部品番号の前に ZR をご記入下さい 10 CRANK CASE GR 1003 20B-10101-21 CRANK CASE CP - 1 STD 1020 044-03500-90 OIL SEAL - 1 1021 060-03502-40 BALL BEARING - 1 35DX72DX17B 1022 X60-01500-11 BALL BEARING - 1 15DX35DX11B

More information

DIAL INDICATORS Series 1 Ref. No. 1-5-1983-JAN 1 KEY NO. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34

DIAL INDICATORS Series 1 Ref. No. 1-5-1983-JAN 1 KEY NO. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 DIAL INDICATORS Series 1 Ref. No. 1-4-1978-MAY 1 KEY NO. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 PART NAME SPINDLE SCREW, SPINDLE STOP PIN,

More information

VALVE ASSY. (S2) J INLET VALVE J EXHAUST VALVE I RETAINER, VALVE SPRING I SPRING

VALVE ASSY. (S2) J INLET VALVE J EXHAUST VALVE I RETAINER, VALVE SPRING I SPRING ZONGSHEN CG-150 ks CYLINDER ASSY. (S1) 1 11226-I008-000086 UPPER COVER, CYLINDER HEAD 1 2 B057890006002870X BOLT M6 28 3 3 B057890006001270X BOLT M6 12 1 4 93301-70621513000 WASHER 6.5 1.5 12 1 5 90103-I008-0000

More information

1. CYLINDER, MUFFLER 1 A CYLINDER 2 V GASKET,CYL 3 V BOLT, TORX 5 TB-5* V GASKET,INTAKE 5 A20

1. CYLINDER, MUFFLER 1 A CYLINDER 2 V GASKET,CYL 3 V BOLT, TORX 5 TB-5* V GASKET,INTAKE 5 A20 PARTS CATALOG GRASS-TRIMMER / BRUSHCUTTER 37000001-37002091 P014-003150-13Cb 1. CYLINDER, MUFFLER 1 A130-002070 1 CYLINDER 2 V100-000760 1 GASKET,CYL 3 V805-000210 4 BOLT, TORX 5 TB-5*20 12.9 4 V103-001620

More information

SST LIST.book

SST LIST.book COMPONENT PARTS This chart lists the component parts and spare parts of the SST in the SST LIST which are marked with a star (. La tableau énumère les pièces constitutives et pièces de rechange des SST

More information

KIP 3000 Parts List Ver 1.xls

KIP 3000 Parts List Ver 1.xls KIP 000 Parts Manual Ver.0 Ver..0 Aug. 00 ASSEMBLY LOCATION Z0000 FUSER ASSY (0V) 0V D Z0000 FEEDER ASSY D Z0000 TR/ST CORONA ASSY D Z0000 ROLL PAPER DECK ASSY D Z0000 SPOOL ASSY D Z0000 CUTTER D Z00000

More information

1.SRM330ES_RUSSIA_Cover_01.pmd

1.SRM330ES_RUSSIA_Cover_01.pmd PARTS CATALOGUE TRIMMER/ BRUSH CUTTER SRM-330ES SRM-330ES 1 Cylinder, Crankcase, Piston 1 X547-000670 1 LABEL,ECHO 2 900162-05020 4 BOLT, H.S. 5*20 3 A130-000630 1 CYLINDER 9 A160-000391 1 COVER,CYLINDER

More information

CS-2511TES_25C

CS-2511TES_25C _5C Published:08//016-1 - - A1 - TABLE OF CONTENTS CYLINDER, PISTON, CRANKSHAFT... 1 ENGINE COVER... 3 MAGNETO... 5 AIR CLEANER, CARBURETOR... 7 CARBURETOR... 9 MUFFLER... 11 RECOIL STARTER... 13 HANDLE...

More information

SRM4300ipl_030103

SRM4300ipl_030103 PARTS CATALOGUE ECHO TRIMMER/ BRUSHCUTTER SRM-4300 X751-000940 03/03 SRM-4300 1 Cylinder, Crankcase, Piston 2 A130-000290 1 CYLINDER 3 900162-05020 4 BOLT, H.S. 5*20 4 V100-000040 1 GASKET,CYL 9 P021-002460

More information

1. CYLINDER, PISTON, CRANKSHAFT 1 A130-002280 1 CYLINDER 2 V100-000620 1 GASKET,CYL 3 A014-000110 1 RELEASE ASY., COMP. 4 V141-000090 1 GROMMET,PLUG 5

1. CYLINDER, PISTON, CRANKSHAFT 1 A130-002280 1 CYLINDER 2 V100-000620 1 GASKET,CYL 3 A014-000110 1 RELEASE ASY., COMP. 4 V141-000090 1 GROMMET,PLUG 5 PARTS CATALOG CHAIN SAW 37001001 - P014-004880-15E 1. CYLINDER, PISTON, CRANKSHAFT 1 A130-002280 1 CYLINDER 2 V100-000620 1 GASKET,CYL 3 A014-000110 1 RELEASE ASY., COMP. 4 V141-000090 1 GROMMET,PLUG 5

More information

CS-6702(6digits)(35)(36)_CS-6702(6digits)(35)(36)_EN.xls

CS-6702(6digits)(35)(36)_CS-6702(6digits)(35)(36)_EN.xls PARTS CATALOG CHAIN SAW CS-6702(6digits)(35)(36) CS-6702(6digits)(35)(36) 1. Cylinder, Crankcase, Piston CS-6702(6digits)(35)(36) 4 A014-000010 1 DECOMP,ASM 5 A130-000240 1 CYLINDER 5 A130-000241 1 CYLINDER

More information

1. CYLINDER, PISTON, CRANKSHAFT 1 A130-002280 1 CYLINDER 2 V100-000620 1 GASKET,CYL 3 A014-000110 1 RELEASE ASY., COMP. 4 V141-000090 1 GROMMET,PLUG 5

1. CYLINDER, PISTON, CRANKSHAFT 1 A130-002280 1 CYLINDER 2 V100-000620 1 GASKET,CYL 3 A014-000110 1 RELEASE ASY., COMP. 4 V141-000090 1 GROMMET,PLUG 5 PARTS CATALOG CHAIN SAW 37000001 - P014-004870-15E 1. CYLINDER, PISTON, CRANKSHAFT 1 A130-002280 1 CYLINDER 2 V100-000620 1 GASKET,CYL 3 A014-000110 1 RELEASE ASY., COMP. 4 V141-000090 1 GROMMET,PLUG 5

More information

M800-1.indd

M800-1.indd M832 M852 M832 Series Safety stitch machines M852 Series Overedgers Parts Checker 2403100 Except M832 2090840 1 2403361 0045110 9A30710 2700470 2106790 9A30670 2106790 2403361 2095380 2403361 2095370

More information

1. Cylinder, Crankcase, Piston CS-450(36) SCREW 5*12 5* ADAPTER, INTAKE GASKET, INTAKE 4 P

1. Cylinder, Crankcase, Piston CS-450(36) SCREW 5*12 5* ADAPTER, INTAKE GASKET, INTAKE 4 P PARTS CATALOG CHAIN SAW CS-450(36) CS-450(36) 1. Cylinder, Crankcase, Piston CS-450(36) 1 900238-05012 2 SCREW 5*12 5*12 2 130510-39932 1 ADAPTER, INTAKE 3 130016-39930 1 GASKET, INTAKE 4 P021-012420 1

More information

1. CYLINDER, PISTON, CRANKSHAFT 1 A CRANKSHAFT,ASM 2 P PISTON KIT 3 + A RING, PISTON 35*B1.2*T V

1. CYLINDER, PISTON, CRANKSHAFT 1 A CRANKSHAFT,ASM 2 P PISTON KIT 3 + A RING, PISTON 35*B1.2*T V PARTS CATALOG TOP HANDLE SAW 37000001 - P014-005340-15I 1. CYLINDER, PISTON, CRANKSHAFT 1 A011-001440 1 CRANKSHAFT,ASM 2 P021-050120 1 PISTON KIT 3 + A101-000700 1 RING, PISTON 35*B1.2*T1.6 4 + V553-000020

More information

DIAL TEST INDICATORS Series Ref. ---MA CODE - --0 0 0 POINT ø POINT ø POINT ø PIVOT ARM ASS ARM BEARING B DAMPER SCREW STOP GEAR SECTOR GEAR CROWN COV

DIAL TEST INDICATORS Series Ref. ---MA CODE - --0 0 0 POINT ø POINT ø POINT ø PIVOT ARM ASS ARM BEARING B DAMPER SCREW STOP GEAR SECTOR GEAR CROWN COV DIAL TEST INDICATORS Series Ref. ---MA CODE - - 0 0 POINT ø POINT ø POINT ø PIVOT ARM ASS' ARM BEARING B DAMPER SCREW STOP GEAR SECTOR GEAR CROWN COVER BEARING SCREW COVER PLATE BASE PINION CENTER GEAR

More information

P43D-E1-2 2 of 223

P43D-E1-2 2 of 223 COMPONENTS PARTS CATALOG Wheelloader Part No. P43D-E1-2 LX290E Serial No. 1001 to 1499 (except 1080) Front Axle: ZF pn 4474 054 019 MTL3105 Rear Axle: ZF pn 4474 053 019 MTL3095 LX290E-2 Serial No. 1500

More information

TB014 Book No BC4Z004 S N 11

TB014  Book No  BC4Z004  S N 11 TB014 Book No. BC4Z004 Serial No. 11400003- MACHINERY NAME LOWER FRAME SHOE SLIDE CRAWLER BELT TRACK ROLLER FRONT IDLER TRACK ADJUSTER (11400003-11400782) TRACK ADJUSTER (11400783-) TRAVEL DEVICE

More information

USA_LIST 1.1.xls

USA_LIST 1.1.xls Parts Manual Version. Ver.. May. 00. ASSEMBLY LOCATION See Next Page Page Item Page Item ITEM PART NUMBER PART NAME TYPE / STANDARD QTY SC Z000 FUSER ASSY (0V) 0V C ---- FEEDER ASSY N Z0000 TR/ST CORONA

More information

32720_MR-03_JSCC_CUP

32720_MR-03_JSCC_CUP Before beginning assembly, please read these instructions thoroughly. THE FINEST RADIO CONTROL MODELS R MINI-Z Racer MR-03 Chassis Set ASF.4GHz JSCC CUP Edition Thank you for purchasing the Chassis Set

More information

KIP 3100 Parts man 2.0

KIP 3100 Parts man 2.0 Parts Manual Version.0 Ver..0 Oct. 00. ASSEMBLY LOCATION Page Item Z000 FUSER ASSY (0V) 0V A * ---- FEEDER ASSY N Z0000 TR/ST CORONA ASSY A Z000 ROLL PAPER DECK ASSY 0V D PPEC00E-G IPS IPS complete IPS00-NOIF-G

More information

EF-354/EF-354SR

EF-354/EF-354SR *UB7006* PARTS BOOK EF-5 /EF-5SR Automatic Paper Folding Machine 00/EF5_EF5SR/SM Vol. UB7006-0(000) EF-5 Revision Control List Page / 7 Correction (a: Parts No. c: Description d: S/N e: Remarks f: Other

More information

ィィ pィケ 04ィ 01ィェ ィ 06p02 (6200), 06ィ ィィ09ィコィ 04ィ 01ィェ02ィヲ ィィ (6202), 06ィコィェ06 04ィ 01ィェ02ィヲ ィィ (6203) 1 7

ィィ pィケ 04ィ 01ィェ ィ 06p02 (6200), 06ィ ィィ09ィコィ 04ィ 01ィェ02ィヲ ィィ (6202), 06ィコィェ06 04ィ 01ィェ02ィヲ ィィ (6203) 1 7 118 65 2108-6106104 2 2 2 2 01ィーィィ00ィー 060008ィ ィェィィ ツィィィー020507 06ィーィコ080409ィ ィェィィ07 01090208ィィ 66 2110-6106106 2 2 2 2 01ィ ィヲィ ィ 060008ィ ィェィィ ツィィィー020507 06ィーィコ080409ィ ィェィィ07 01090208ィィ Door limiter stud

More information

19403131 AFTER MARKET SERVICE CARD When purchasing Tamiya replacement parts, please take or send this form to your local Tamiya dealer so that the parts required can be correctly identified and supplied.

More information

1. CYLINDER, PISTON, CRANKSHAFT 1 P021-048570 1 CRANKCASE SET 2 + 900162-05025 4 BOLT, H.S. 5*25 5*25 W,SW 3 P021-045440 1 PISTON KIT 4 + A101-000670

1. CYLINDER, PISTON, CRANKSHAFT 1 P021-048570 1 CRANKCASE SET 2 + 900162-05025 4 BOLT, H.S. 5*25 5*25 W,SW 3 P021-045440 1 PISTON KIT 4 + A101-000670 PARTS CATALOG CHAIN SAW 37000001 - P014-004540-15B 1. CYLINDER, PISTON, CRANKSHAFT 1 P021-048570 1 CRANKCASE SET 2 + 900162-05025 4 BOLT, H.S. 5*25 5*25 W,SW 3 P021-045440 1 PISTON KIT 4 + A101-000670

More information

ィィ ィィ00ィ ィー0205ィケ 09 09ィ (1000) 1 7ig. 1. Engine in assy (1000)

ィィ ィィ00ィ ィー0205ィケ 09 09ィ (1000) 1 7ig. 1. Engine in assy (1000) 130509020402 チ010403 03020601060004 06 020306080906 UNITS AND PARTS 01 08ィィ09. 1 7ig. No. 01 070604ィィ02ィィィィ ィェィ 08ィィ09. Ref. No in 1 7ig. 02ィ 0604ィェィ ツ02ィェィィ02 0102ィーィ 05ィィ (09ィ 060806 ツィェ06ィヲ 0201ィィィェィィ0204)

More information

SCREW THREAD MICROMETERS Interchangeable V-Anvil Type, Series Ref. ---JAN (TMC) () ( ) () ( ) () ( ) () ( ) () ( )

SCREW THREAD MICROMETERS Interchangeable V-Anvil Type, Series Ref. ---JAN (TMC) () ( ) () ( ) () ( ) () ( ) () ( ) SCREW THREAD MICROMETERS Fixed Anvil Type, Series Ref. ---JAN (TMS) - - - - 0 CLAMP ASSY CLAMP SCREW SPRING WASHER CLAMP HANDLE RATCHET STOP COVER ASSY NAMEPLATE STANDARD 0 STANDARD (MM) (MM) (INCH) (INCH)

More information

2006 NSF100 Parts List K

2006 NSF100 Parts List K 006-NSF00.............................................................................................. 7-.... 7- E- E- E- E- E- E- 6 E- 7 E- E- 9 E-0 E- E- E- E- E- E-6 EOP- EOP-... 7-7... 7-... 7-0...

More information

HCA-265ES-LW(37)_P014-004060-14Gb_37100001_---_EN.xlsx

HCA-265ES-LW(37)_P014-004060-14Gb_37100001_---_EN.xlsx PARTS CATALOG SHAFT HEDGE TRIMMER 37100001 - P014-004060-14Gb 1. CYLINDER, PISTON, CRANKSHAFT 1 A011-000434 1 CRANKSHAFT,ASY 2 A130-000761 1 CYLINDER 3 V100-000210 1 GASKET,CYL T0.5 38.1 4 900162-05025

More information

修理部品表表紙.indd

修理部品表表紙.indd 作成承認印 JAA78151-R.3584.A AF-S VR Zoom-Nikkor ED 70-200mm f/2.8g IF P A R T S L I S T 修理部品表 NIKON CORPORATION Tokyo, Japan Recycled paper 再生紙を使用しています Copyright c 2003 by Nikon Corporation. All Rights Reserved.

More information

CS-280TES(37)_P Kb_EN.xls

CS-280TES(37)_P Kb_EN.xls PARTS CATALOG TOP HANDLE SAW 37000001 - P014-003620-13Kb 1. CYLINDER, CRANKCASE, PISTON 1 P021-044050 1 CYLINDER KIT CS-271T 2 + 900162-05022 4 BOLT, H.S. 5*22 5*22 W,SW 3 P021-038071 1 CRANKSHAFT ASY

More information

VIBRATING PLATE & VIBRATOR

VIBRATING PLATE & VIBRATOR Reservdelskatalog Maskin & Motor MIKASA MVC-40GB vibratorplatta EPOX Maskin AB Postadress Besöksadress Telefon Fax e-post Hemsida Version Box 6060 Landsvägen 1 08-754 71 60 08-754 81 00 info@epox.se www.epox.se

More information

目 次 1. 取 り 付 け 手 順... 1 2. 自 動 押 え 上 げ 機 能 選 択 方 法... 7 3. 糸 切 り 後 の 押 え 上 げ 上 昇 選 択 方 法... 9 CONTENTS 1. INSTALLATION... 1 2. HOW TO SELECT THE FUNCT

目 次 1. 取 り 付 け 手 順... 1 2. 自 動 押 え 上 げ 機 能 選 択 方 法... 7 3. 糸 切 り 後 の 押 え 上 げ 上 昇 選 択 方 法... 9 CONTENTS 1. INSTALLATION... 1 2. HOW TO SELECT THE FUNCT 日 本 語 ENGLISH AK141 取 扱 説 明 書 Instruction Manual No.04 40089352 目 次 1. 取 り 付 け 手 順... 1 2. 自 動 押 え 上 げ 機 能 選 択 方 法... 7 3. 糸 切 り 後 の 押 え 上 げ 上 昇 選 択 方 法... 9 CONTENTS 1. INSTALLATION... 1 2. HOW TO SELECT

More information

K02LE indd

K02LE indd I Linear Stage Table of Contents 1. Features... 1 2. Description of part Number... 1 3. Maximum Speed Limit... 2 4. Specifications... 3 5. Accuracy Grade... 4 6. Motor and Motor Adaptor Flange... 4 6-1

More information

00_20

00_20 KAWADA CATALOG 2004 Vol.11 www.kawadamodel.co.jp 1/10th scale TOURING CAR SV-10 SIGMA 1-2 kit, spare parts, option parts 1/10th scale TOURING CAR SV-10 ALCYON series 3 kit, spare parts, option parts 1/12th

More information

ィ pィィィコ060904ィヲ pィ 01ィィィ 05ィケィェ04ィヲ 0601ィェ ィェ04ィヲ 09 ィコィ ィェィ 09ィコ06ィヲ ィー060

ィ pィィィコ060904ィヲ pィ 01ィィィ 05ィケィェ04ィヲ 0601ィェ ィェ04ィヲ 09 ィコィ ィェィ 09ィコ06ィヲ ィー060 130306 ツ0208ィー0203ィ ィャ 070805 To 070805 drawings 03020201060301060806, 040209060806, 06010904 06 010804060806 BEARINGS, ROLLERS, NEEDLES AND BALLS 0306 01020506 ィィ05ィィ 010305 To 01020506 or 010305 01 0706010008ィョ070704,

More information

3 Fig. C D A B F AF-S DX8-0/3.-.6G VR JAA80-R.377.A B0-0A() B0-0B() K7-037() K0-069 K0-077 K-033() K30-84x3(0) C999-76B() K00-880(0) K63-99A() C999-73

3 Fig. C D A B F AF-S DX8-0/3.-.6G VR JAA80-R.377.A B0-0A() B0-0B() K7-037() K0-069 K0-077 K-033() K30-84x3(0) C999-76B() K00-880(0) K63-99A() C999-73 JAA80-R.377.A 作成承認印 配布許可印 サービス計画課 M AF-S DX Zoom-Nikkor 8-0mm f/3.-.6g ED VR JAA80 P A R T S L I S T 修理部品表 Printed in Japan August 008 Copyright c 008 by Nikon Corporation. All Rights Reserved. 無断転載を禁ず!!

More information

DIAL SNAP GAGE Series 0 Ref. 0---APR-/ 0(DSG) ANVIL ASSY SPINDLE GUIDE SPINDLE CONTACT POINT SCREW ADJ WASHER DIAL HOLDER CLAMP HOLDER ASS Y C

DIAL SNAP GAGE Series 0 Ref. 0---APR-/ 0(DSG) ANVIL ASSY SPINDLE GUIDE SPINDLE CONTACT POINT SCREW ADJ WASHER DIAL HOLDER CLAMP HOLDER ASS Y C DIAL SNAP GAGE, Series 0 Ref. 0---JAN 0(DSG) - - - - 0 - - - - - - - - - SPINDLE CONTACT POINT GUIDE, SPINDLE SCREW, ADJ WASHER DIAL HOLDER ASS Y CLAMP HOLDER ASS Y CLAMP HOLDER CLAMP SCREW GUARD ANVIL

More information

XL42 width.3 1.1 +/- 2 line/pad phase 2 4 lo-cut freq bell eq bell 1 2k freq 4 8k freq 1k 2k freq 2 4 1 2k 4 8k 1k 2k level pan line/pad phase lo-cut freq bell freq eq freq freq bell level pan PAD +48

More information

INC

INC FSA0380-R.376.A 作成承認印 配布許可印 FSA0380 P A R T S L I S T 修理部品表 Printed in Japan June 2008 Copyrigh c 2008 by Nikon Corporation. All Rights Reserved. 無断転載を禁ず!! INC INC INC B0-68 補助光コート ( 青 ) B0-68 B0-68 AF

More information

Tornado Series selection SW TiCN HSS Co FAX VL PM

Tornado Series selection SW TiCN HSS Co FAX VL PM Metal Band Saw Blades Tornado Series selection SW TiCN HSS Co FAX VL PM Selection Chart Selection Chart Solids 3 Selection Teeth 4 note 1) Structurals, Tubing H section steels Light gauge steels Tube Products

More information

LC-24_22_19K30.indb

LC-24_22_19K30.indb L C -24K 30 L C -22K 30 L C -19K 30 http://www.sharp.co.jp/support/aquos/ 2 3 4 5 6 7 8 LC-24K30 9 10 11 12 LC-24K30 8 10 PM 11 12 9 PM 13 10 PM 14 11 15 PM 16 0 17 AM 1 3 101 103 00 00 30 50 00 00 00

More information

5 11 3 1....1 2. 5...4 (1)...5...6...7...17...22 (2)...70...71...72...77...82 (3)...85...86...87...92...97 (4)...101...102...103...112...117 (5)...121...122...123...125...128 1. 10 Web Web WG 5 4 5 ²

More information

LEGACY 1. LEGACY A: DIMENSION 1. SEDAN MODEL 2.5 L SOHC 2.5 L DOHC turbo Overall length mm (in) 4,730 (186.2) Overall width mm (in) 1,730 (68.1) Overa

LEGACY 1. LEGACY A: DIMENSION 1. SEDAN MODEL 2.5 L SOHC 2.5 L DOHC turbo Overall length mm (in) 4,730 (186.2) Overall width mm (in) 1,730 (68.1) Overa LEGACY 1. LEGACY A: DIMENSION 1. SEDAN MODEL 2.5 L SOHC 2.5 L DOHC turbo Overall length mm (in) 4,730 (186.2) Overall width mm (in) 1,730 (68.1) Overall height (at C.W.) mm (in) 1,425 (56.1), 1,435 (56.5)

More information

Motivation and Purpose There is no definition about whether seatbelt anchorage should be fixed or not. We tested the same test conditions except for t

Motivation and Purpose There is no definition about whether seatbelt anchorage should be fixed or not. We tested the same test conditions except for t Review of Seatbelt Anchorage and Dimensions of Test Bench Seat Cushion JASIC Motivation and Purpose There is no definition about whether seatbelt anchorage should be fixed or not. We tested the same test

More information

Anti-Vibration AD Bar for Internal Machining AD Feature for maximum 6 times of L/D with the advanced damper effect. By anti vibration damper effect, i

Anti-Vibration AD Bar for Internal Machining AD Feature for maximum 6 times of L/D with the advanced damper effect. By anti vibration damper effect, i 内径 Boring ADバー AD Bar ADバー 防振機構内蔵ヘッド交換式ボーリングバー Anti-Vibration AD Bar ヘビーメタル製特殊ダンパー機構で ビビリ や 振動 を抑制 Suppressed chattering with the anti-vibration dampener ヘッド交換で 多様な加工に対応 A wide variety of internal machining

More information

Pg. 1 CA F 2 SCREW, CROSS-RECESS, PH CB B 1 TAPE, DOUBLE SIDE (BACK) CB B 1 COVER, BACK HOLDING (BLACK) CB3-

Pg. 1 CA F 2 SCREW, CROSS-RECESS, PH CB B 1 TAPE, DOUBLE SIDE (BACK) CB B 1 COVER, BACK HOLDING (BLACK) CB3- Parts Catalog EOS KISS X3 適応本サービスマニュアルのデータは 該当製品のサービスを行う技術者が修理を行うためのツールとして キヤノン株式会社が発行しています 本サービスマニュアルのデータは 該当製品が販売される地域に対応する内容で作成されているため 貴地域に非該当の製品の情報が記載されている場合があります 下記の内容は本サービスマニュアルおよび製品が使用される国の法律及び各例に合致しない場合には

More information

2

2 8 24 32C800037C800042C8000 32 40 45 54 2 3 24 40 10 11 54 4 7 54 30 26 7 9 8 5 6 7 9 8 18 7 7 7 40 10 13 12 24 22 22 8 55 8 8 8 8 1 2 3 18 11 54 54 19 24 30 69 31 40 57 23 23 22 23 22 57 8 9 30 12 12 56

More information

untitled

untitled Automotive Products Typical Products for Automotive Applications DIAGNOSTIC ABS.060/.187 SLIDE SEALED CONN & UNIT CASE HEAD LAMP HID SOCKET DIAGNOSTIC POSITIVE LOCK CONN. MOST W-to-TAB APPLI. SEAT SENSOR

More information

L C -6D Z3 L C -0D Z3 3 4 5 6 7 8 9 10 11 1 13 14 15 16 17 OIL CLINIC BAR 18 19 POWER TIMER SENSOR 0 3 1 3 1 POWER TIMER SENSOR 3 4 1 POWER TIMER SENSOR 5 11 00 6 7 1 3 4 5 8 9 30 1 3 31 1 3 1 011 1

More information

Vol. A-TAP A-SFT A-POT Highly Efficient Multi-Purpose Tap Series Galling No Galling Galling No Galling Spiral Fluted Tap NEXT NEW SIZES FROM NEXT Spiral Fluted Tap FROM P.18 P.20 NEXT NEW SIZES FROM

More information

6 50G5S 3 34 47 56 63 http://toshibadirect.jp/room048/ 74 8 9 3 4 5 6 3446 4755 566 76373 7 37 3 8 8 3 3 74 74 79 8 30 75 0 0 4 4 0 7 63 50 50 3 3 6 3 5 4 4 47 7 48 48 48 48 7 36 48 48 3 36 37 6 3 3 37

More information

Diskette Drive Installation

Diskette Drive Installation Diskette Drive Installation HP Workstation xw Series This document describes how to install a diskette drive. Kit Contents This product is shipped with the necessary supplies for installing a diskette

More information

NKK NEWS 2012

NKK NEWS 2012 2012Spring 42 CONTROLS SINGLE POINT OF CONTROL (S.P.O.C.) Introduction / Index INDEX Module Versions: C / D BECAUSE CONTROL IS LOGIC! www.42controls.com Introduction... 2 Console Desktop Version... 3

More information

H8000操作編

H8000操作編 8 26 35 32H800037H800042H8000 49 55 60 72 2 3 4 48 7 72 32 28 7 8 9 5 7 9 22 43 20 8 8 8 8 73 8 13 7 7 7 55 10 49 49 13 37 49 49 49 49 49 49 12 50 11 76 8 24 26 24 24 6 1 2 3 18 42 72 72 20 26 32 80 34

More information

2 3 12 13 6 7

2 3 12 13 6 7 2 8 17 42ZH700046ZH700052ZH7000 28 43 54 63 74 89 2 3 12 13 6 7 3 4 11 21 34 63 65 8 17 4 11 4 55 12 12 10 77 56 12 43 43 13 30 43 43 43 43 10 45 14 25 9 23 74 23 19 24 43 8 26 8 9 9 4 8 30 42 82 18 43

More information

Diskette Drive Installation

Diskette Drive Installation Diskette Drive Installation HP xw Series Workstation This document describes how to install a diskette drive. Kit Contents This product is shipped with the necessary supplies for installing a diskette

More information

ィィ ィェ09ィーpィョィャ02ィェィー ィィィー ィィ 07pィィィェィ ィェ0609ィーィィ (3901)/2, 0307pィィ ィャィ 04ィコィィ (3911), 0106ィャィコpィ ィー (

ィィ ィェ09ィーpィョィャ02ィェィー ィィィー ィィ 07pィィィェィ ィェ0609ィーィィ (3901)/2, 0307pィィ ィャィ 04ィコィィ (3911), 0106ィャィコpィ ィー ( 13234 105 10 469-3901000 39 2651 5055 1 1 1 1 080506 ツ 36 pィ 04090601ィェ06ィヲ 11 3151-3901440 45 4321 2466 1 1 1 1 080506 ツ 22 010507 00ィ 02ィコ ィコ06050209 12 3151-3901281 45 4321 2465 1 1 1 1 090607ィ ィーィコィ

More information

13LICENCE Nr: 106 LICENCE Nr: QUALITY CERTIFICATES

13LICENCE Nr: 106 LICENCE Nr: QUALITY CERTIFICATES 13205 SLIDING SYSTEM 0709050300030103 07090708050009 00ィェィ ィョ05ィョ0004ィャィ 080701 0104ィャィヲ070109000208 ィャィヲィ 0602 ツィエ09ィヲィョ0007 0403050703 チ0300030109 TABLE OF CONTENTS ィ ィェ000805040304 00ィヲィ 0007 ィョ0500

More information

32C2100操作編ブック.indb

32C2100操作編ブック.indb 02 08 32C2100 18 24 31 37 2 3 12 13 6 7 68 67 41 42 33 34 3 4 11 8 18 4 11 4 22 13 23 11 23 12 13 14 15 10 18 19 20 20 10 9 20 18 23 22 8 8 22 9 9 4 30 10 10 11 5 13 13 16 15 26 24 37 40 39 6 7 8 1 2 29

More information

ELCB TEM2 PRICE LIST 2007_Dorai on 7th Feb 07.xls

ELCB TEM2 PRICE LIST 2007_Dorai  on 7th Feb 07.xls Erth-lekge Circuit Brekers Economicl Series Frme Size (A) 0 Type ZE-NF ZE-NF ZE-NF ZE-NF ZE-NF ZE0-NF Number of poles Phse nd φw wires φw, φw φw - - RATINGS Rted impulse withstnd voltge [Uimp] kv Rted

More information

Microsoft PowerPoint - ( )WLAN_kitting-manual_CL4NX CL6NX_02.pptx

Microsoft PowerPoint - ( )WLAN_kitting-manual_CL4NX CL6NX_02.pptx 原本 BARCODE PRINTER CL4NX +Wireless LAN CL6NX +Wireless LAN (KITTING MANUAL) A. WWCL05080: W-LAN kit (For Combo) B. WWCL0508: W-LAN kit (For Non-Combo) 3/Feb/204 Production Engineering 2 Group Production

More information

Boxer 15000 DC motor 6-24V operation DC From 6V to 24V DC Selection of planetary gearboxes Up to 420rpm Front through panel mounting Bidirectional 15K

Boxer 15000 DC motor 6-24V operation DC From 6V to 24V DC Selection of planetary gearboxes Up to 420rpm Front through panel mounting Bidirectional 15K BOXER 15KS Peristaltic Pump DC, AC or Stepper Motor oem peristaltic pumps for accurate dispense of liquids. From 20オl to 700ml/min Clamshell design容asy tube change Clip-on pump head Continuous tube length

More information

Removable doors Removable type Size Shelves Weight Order a total of 8 shelves per cabinet Shelf Part No.TD50 60kg/shelf Removable Tool Storage Cabinet

Removable doors Removable type Size Shelves Weight Order a total of 8 shelves per cabinet Shelf Part No.TD50 60kg/shelf Removable Tool Storage Cabinet STORAGE CABINET TOOL STORAGE CABINET TOOL REMOVABLE 265 Removable doors Removable type Size Shelves Weight Order a total of 8 shelves per cabinet Shelf Part No.TD50 60kg/shelf Removable Tool Storage Cabinet

More information

C FGIH C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C

C FGIH C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C TUDSR5SET TUDSR5 C 7 8 9 ch DIGITAL CS TUNER C C C C S-A C FGIH C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C C

More information

Z7000操作編_本文.indb

Z7000操作編_本文.indb 2 8 17 37Z700042Z7000 46Z7000 28 42 52 61 72 87 2 3 12 13 6 7 3 4 11 21 34 61 8 17 4 11 4 53 12 12 10 75 18 12 42 42 13 30 42 42 42 42 10 62 66 44 55 14 25 9 62 65 23 72 23 19 24 42 8 26 8 9 9 4 11 18

More information

SHIMPO_40P抜粋版用_H1-H4.indd

SHIMPO_40P抜粋版用_H1-H4.indd VRS VRS series For servo motor VRSSeries VRS Coaxial shaft series Features VRS series バックラッシは3 分 以 下 精 密 な 位 置 決 めに 威 力 を 発 揮 Standard backlash is 3 arc-min, ideal for precision control. 総 ころ 形 軸 受 を

More information

236NE BE NE2 BE maket rus eng

236NE BE NE2 BE maket rus eng 0000000 0000000 0 00000 チ000 0000000 000000 000000 000000000 0000000000 000000 DIESEL ENGINES 000000 00000.0 00 CATALOGUE OF PARTS AND UNITS 000000000000 000000000 000000 YAROSLAVSKY MOTORNY ZAVOD 00000

More information

137. Tenancy specific information (a) Amount of deposit paid. (insert amount of deposit paid; in the case of a joint tenancy it should be the total am

137. Tenancy specific information (a) Amount of deposit paid. (insert amount of deposit paid; in the case of a joint tenancy it should be the total am 13Fast Fair Secure PRESCRIBED INFORMATION RELATING TO TENANCY DEPOSITS* The Letting Protection Service Northern Ireland NOTE: The landlord must supply the tenant with the Prescribed Information regarding

More information

Copyright 2002-2003 SATO International All rights reserved. http://www.satoworldwide.com/ This software is based in part on the work of the Independen

Copyright 2002-2003 SATO International All rights reserved. http://www.satoworldwide.com/ This software is based in part on the work of the Independen SATO Label Gallery SATO International Pte Ltd Version : BSI-021227-01 Copyright 2002-2003 SATO International All rights reserved. http://www.satoworldwide.com/ This software is based in part on the work

More information

Standard products AR Series AR Anti-rotating device built-in type Standard products AR Series AR Anti-rotating device built-in type DDAAR-G Leadmm Tra

Standard products AR Series AR Anti-rotating device built-in type Standard products AR Series AR Anti-rotating device built-in type DDAAR-G Leadmm Tra Miniature Electric cylinder AR / CL シリーズ AR / CL Series / Internal Structure AR シリンダ / AR Cylinder 実 用 新 案 取 得 / Utility model resisterd 2 Compact Cylinder with 2-phase Hollow Stepping Motor integrated

More information

2 3

2 3 * This device can only be used inside Japan in areas that are covered by subscription cable TV services. Because of differences in broadcast formats and power supply voltages, it cannot be used in overseas

More information

FA-78F0138HDGK-8A8-RX ユーザーズ・マニュアル

FA-78F0138HDGK-8A8-RX ユーザーズ・マニュアル FA-78F0138HDGK-8A8-RX ユーザーズ マニュアル 2007.6 第 1 版 B5D 1 第 1 章 概 説 本 製 品 は FlashプログラマFL-PR5(PG-FP5 * ) 及 びFL-PR4(PG-FP4 * ) MINICUBE2に 接 続 することにより 対 象 デバイスのFlashプログラマとして 使 用 できる 変 換 アダプタです (RoHS 対 応 品 です )

More information

( ) ( ) 2011/3/11 ( ) /34

( ) ( ) 2011/3/11 ( ) /34 (Lessons Learned) Lessons Learned (Führer) 1/34 ( ) ( ) 2011/3/11 ( ) --- --- --- --- 2/34 --- ---! KY( ) (1) (2) (3) (4) (5) (6) (7) (8) (9) (10) (11) (12) (13) (14) (15) (16) M9.0 (Frostbite) Body 3/34

More information

NSR-500 Create USB Installer Procedures

NSR-500 Create USB Installer Procedures Creating NSR-500 USB Installer Overview This document describes how to create the USB installer for the NSR- 500 series. Applicable Model NSR-500 Series To Be Required * Windows (XP, Vista or 7) installed

More information

基本操作ガイド

基本操作ガイド HT7-0199-000-V.5.0 1. 2. 3. 4. 5. 6. 7. 8. 9. Copyright 2004 CANON INC. ALL RIGHTS RESERVED 1 2 3 1 1 2 3 4 1 2 1 2 3 1 2 3 1 2 3 1 2 3 4 1 2 3 4 1 2 3 4 5 AB AB Step 1 Step

More information

4037.mif

4037.mif PARTS GUIDE MANUAL JUNE 00 izhu C izhu C0 INFORMATION FOR PARTS GUIDE MANUAL To fin orrt Prts No., rfr to th HOW TO MAKE THE BEST USE OF THIS MANUAL in th following pg. HOW TO MAKE THE BEST USE OF THIS

More information

6 4 45 ZS7ZS4ZS 5 59 7 8 94 05 4 5 6 4 5 5 6 8 8 40 45 48 56 60 64 66 66 68 7 78 80 8 7 8 0 0 0 90 0 0 4 4 4 4 6 57 64 69 66 66 66 69 4 0 7 48 5 4 4 5 4 4 4 7 46 46 6 46 8 46 48 46 46 4 46 46 4 4 5 4

More information

: Optitron Meter : Except : w/ Daytime unning Light : w/o Daytime unning Light : Diesel : AD FT, AD FH : ND T E Combination Meter Master ( ) P/S SS Dr

: Optitron Meter : Except : w/ Daytime unning Light : w/o Daytime unning Light : Diesel : AD FT, AD FH : ND T E Combination Meter Master ( ) P/S SS Dr (AT) (I) 0A ECU. A METE H S M P 0 C TAIL Fuse PANEL elay ( ) PANEL Fuse ( ) 0 0 N N E Combination Meter P I+ IND ILL+ Display Tachometer Speedometer Fuel ( ) Temp. ( ) IC Fuel ( ) Tail I/F Illumination

More information

02 08 32C700037C700042C7000 17 25 32 39 50 2 3 12 13 6 7 3 4 11 8 8 9 9 8 9 23 8 9 17 4 11 4 33 12 12 11 24 18 12 10 21 39 21 4 11 18 45 5 6 7 76 39 32 12 14 18 8 1 2 31 55 1 2 31 12 54 54 9 1 2 1 2 10

More information

ELS-01/01C/01X typeU 取扱説明書

ELS-01/01C/01X typeU 取扱説明書 ELS-0/0C/0X typeu v.8 JA ()B-9 /4 ()B-9 /4 3 4 ()B-9 3/4 ()B-9 4/4 5 6 7 "Mobile Wnn" OMRON SOFTWARE Co., Ltd. 999 All Rights Reserved. 8 CONTENTS 3 4 5 6 7 8 9 0 3 4 REVERB UPPER KEYBOARD VOICE BRILLIANCE

More information

在庫一掃セール対象部品(第二弾)_140123

在庫一掃セール対象部品(第二弾)_140123 ホ ント 塗 布 機 _ 在 庫 一 掃 セールリスト 一 覧 メーカー 品 名 商 品 品 番 在 庫 数 定 価 単 価 (ご 参 考 ) 期 末 特 価 単 価 BD10 BD12 BD20 BD30 ハ ナソニックファクトリーソリューションス ( 株 ) PC BOARD NFM0CFM0000 2 238,000 67,000 ハ ナソニックファクトリーソリューションス ( 株 ) DRIVER

More information

Table 1. Reluctance equalization design. Fig. 2. Voltage vector of LSynRM. Fig. 4. Analytical model. Table 2. Specifications of analytical models. Fig

Table 1. Reluctance equalization design. Fig. 2. Voltage vector of LSynRM. Fig. 4. Analytical model. Table 2. Specifications of analytical models. Fig Mover Design and Performance Analysis of Linear Synchronous Reluctance Motor with Multi-flux Barrier Masayuki Sanada, Member, Mitsutoshi Asano, Student Member, Shigeo Morimoto, Member, Yoji Takeda, Member

More information

13_N1G_Setup_Manual_Parts_List

13_N1G_Setup_Manual_Parts_List 0 - CBR00RR レーシングキットパーツリスト 目 次 パーツリストのご使用について......................... - エンジングループ E- エンジンパワーアップキット.................. - E- クラッチ................................. - E- A.C. ジェネレータセット.....................

More information

32_42H3000操作編ブック.indb

32_42H3000操作編ブック.indb 02 08 32H300037H300042H3000 19 28 40 50 60 2 3 12 13 6 7 3 4 11 44 32 46 9 9 8 8 10 29 42 19 42 42 42 22 20 41 13 16 13 11 52 12 13 42 42 14 47 8 4 11 27 26 4 42 24 26 10 9 19 26 4 11 10 44 29 42 42 13

More information

ユーザーズマニュアル

ユーザーズマニュアル 1 2 3 4 This product (including software) is designed under Japanese domestic specifications and does not conform to overseas standards. NEC *1 will not be held responsible for any consequences resulting

More information

MIDI_IO.book

MIDI_IO.book MIDI I/O t Copyright This guide is copyrighted 2002 by Digidesign, a division of Avid Technology, Inc. (hereafter Digidesign ), with all rights reserved. Under copyright laws, this guide may not be duplicated

More information

1

1 Eyelet Guide Pig Tail Guide Dog Tail Guide Hook Guide Slit Guide Friction Disc Air Jet Nozzle SPINNING Chip Cutter Air Jet Nozzle Oiling Roller Oiling Nozzle Traverse Guide Technical Information 1 C O

More information

189 2015 1 80

189 2015 1 80 189 2015 1 A Design and Implementation of the Digital Annotation Basis on an Image Resource for a Touch Operation TSUDA Mitsuhiro 79 189 2015 1 80 81 189 2015 1 82 83 189 2015 1 84 85 189 2015 1 86 87

More information

2

2 8 26 38 37Z800042Z800047Z8000 54 65 72 83 101 2 3 4 7 101 53 27 33 7 8 9 5 7 9 22 47 72 8 8 8 8 102 8 13 7 7 7 65 10 67 67 13 71 40 67 67 67 67 43 67 12 55 55 11 104 8 24 26 24 20 25 6 1 2 3 18 46 101

More information

エレクトーンのお客様向けiPhone/iPad接続マニュアル

エレクトーンのお客様向けiPhone/iPad接続マニュアル / JA 1 2 3 4 USB TO DEVICE USB TO DEVICE USB TO DEVICE 5 USB TO HOST USB TO HOST USB TO HOST i-ux1 6 7 i-ux1 USB TO HOST i-mx1 OUT IN IN OUT OUT IN OUT IN i-mx1 OUT IN IN OUT OUT IN OUT IN USB TO DEVICE

More information

*Ł\”ƒ‚ä(DCH800)

*Ł\”ƒ‚ä(DCH800) B B B B B B B B B C * This device can only be used inside Japan in areas that are covered by subscription cable TV services. Because of differences in broadcast formats and power supply voltages, it cannot

More information